ISRAELTESTING LABORATORIES
~—

= Keysight Spectrum Analyzer - Occupied BW

Ref Value 23.00 dBm

Center 6.18500 GHz
HRes BW 390 kHz
Occupied Bandwidth
37.553 MHz
3.425 kHz
39.66 MHz

Transmit Freq Error
x dB Bandwidth

MsG

~ Center Freq: 6.185000000 GHz

09:33:57 AMJan 13,
Radio Std: None

Avg|Hold:>10/10

VBW 4 MHz

Total Power

% of OBW Power
x dB

Radio D TS

22.3 dBm

99.00 %
-26.00 dB

STATUS.

Figure 131. 6185.0MHz, 40MHz BW

= Keysight Spectrum Analyzer - Occupied BW.

Center 6.41500 GHz
#Res BW 200 kHz
Occupied Bandwidth
17.881 MHz
-22.113 kHz
19.65 MHz

Transmit Freq Error
x dB Bandwidth

MsG

11:24:43 AM)

B Center Freq: 6.415000000 GHz Radio Std: None
T

Avg|Hold:>10/10

#Atten: 10 dB

VBW 2 MHz

Total Power

% of OBW Power
x dB

Radio D TS

Sweep 1.2ms

18.0 dBm

99.00 %
-26.00 dB

STATUS:

Figure 132. 6415.0MHz, 20MHz BW

= Keysight Spectrum Analyzer - Occupied BW.

Center Freq 6.405000000 GHz

#IFGain:Low

Center 6.40500 GHz
H#Res BW 390 kHz
Occupied Bandwidth
37.525 MHz
47.137 kHz
39.65 MHz

Transmit Freq Error
x dB Bandwidth

MSG

Center Freq: 6.405000000 GHz
Avg|Hold:>10/10

Trig: Free Run
#Atten: 10 dB

VBW 4 MHz

Total Power

% of OBW Power
x dB

=3 ]
09:34:50 Al Jan 13, 2021
Radio Std: None

Radio Device: BTS

Span 80.00 MHz
Sweep 1ms

17.3 dBm

99.00 %
-26.00 dB

STATUS'

Figure 133. 6405.0MHz, 40MHz BW
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Global Certifications You Can Trust

9.5 Test Equipment Used; Occupied Bandwidth
Instrument | Manufacturer Model Serial No. Last Next
Calibration Calibration
Date Due
EXA .
Signal Agilent. N9OI0A | 9024000401 | March 1,2019 | March 31,
Technologies 2021
Analyzer
30dB BW- August 23, August 31,
Attenuator MCL S30W5 >33 2020 2021
August 23, August 31,
RF Cable Huber Suner Sucofelex | 28239/4PEA 2000 5001

Test Report Ra221201.08

FCC 15.247 DTS Conducted Ver 1 25.11.2018

Figure 134 Test Equipment Used

Amimon Ltd.
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I I ' Global Certifications You Can Trust

10. 26dB Bandwidth

10.1 Test Specification

FCC Part 2, Sub part J, Section 2.1049

10.2 Test Procedure

(Temperature (22°C)/ Humidity (56%RH))
The E.U.T. operation mode and test set-up are as described in Section 2 of this report.
The E.U.T. antenna terminal was connected to the Spectrum Analyzer through an
external attenuator and an appropriate coaxial cable (total loss= 31.0dB). Special

attention was taken to prevent Spectrum Analyzer RF input overload.

The RBW set to the range of 1% of the EBW.

10.3 Test Limit
N/A
104 Test Results

BW Operation Frequency | Reading
(MHz) (MHz) (MHz)

5935.0 19.6

20.0 6175.0 19.8
6415.0 19.7
5945.0 39.7

40.0 6185.0 39.5
6405.0 39.5

Figure 135. 26dB Bandwidth Test Results, 2TX mode

BW Operation Frequency | Reading
(MHz) (MHz) (MHz)

5935.0 19.5

20.0 6175.0 19.6
6415.0 19.7
5945.0 39.7

40.0 6185.0 39.7
6405.0 39.7

Figure 136. 26dB Bandwidth Test Results, 4TX mode

JUDGEMENT:

Passed

See additional information in Figure 137 to Figure 148.

Test Report Ra221201.08

FCC 15.247 DTS Conducted Ver 1 25.11.2018
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ISRAELTESTING LABORATORIES

2TX mode:

= Keysight Spectrum Analyzer - Occupied BW

i A
Avg/Hold Number 10

i
SIBTTREPSOR S et

Center 5.93500 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.901 MHz

Transmit Freq Error -20.589 kHz
x dB Bandwidth 19.63 MHz

MsG

e
#FGain:Low

Ref 23.00 dBm

El INT] ALIGN AU 10:58:56 AMJan 14, 2021
Center Freq: 5.935000000 GHz Radio Std: None
> Trig: FreeRun Avg|Hold:>10/10

#Atten: 10 dB Radio Device: BTS

Span 80.00 MHz

VBW 2 MHz Sweep 1.867 ms

Total Power 23.1 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS.

Figure 137. 5935.0MHz, 20MHz BW

= Keysight Spectrum Analyzer - Occupied BW.

Ref 25.00 dBm

#Res BW 390 kHz
Occupied Bandwidth
37.593 MHz

-46.852 kHz
39.70 MHz

Transmit Freq Error
x dB Bandwidth

= io]
01:01:20 PMJan 14, 2021

Freq: 5.945000000 GHz Radio Std: None

Avg|Hold:>10/10
Radio Device: BTS

Span 80.00 MHz

VBW 4 MHz Sweep 1ms

Total Power 26.5 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

Figure 138. 5945.0MHz, 40MHz BW

= Keysight Spectrum
™ =

Analyzer - Occupied BW

00000 GHz

#IFGain:Low

Ref 23.00 dBm

Center 6.17500 GHz
#Res BW 200 kHz

Occupied Bandwidth

17.904 MHz
-6.928 kHz
19.78 MHz

Transmit Freq Error
x dB Bandwidth

e
11:02:25 AM3an 14,2021
Radio Std: None

Center Freq: 6.175000000 GHz
y  Trig: FreeRun Avg|Hold:>10/10

#Atten: 10 dB Radio Device: BTS

Span 80.00 MHz

VBW 2 MHz Sweep 1.867 ms

Total Power 22.8 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS'

Figure 139. 6175.0MHz, 20MHz BW
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ISRAELTESTING LABORATORIES

= Keysight Spectrum Analyzer - Occupied BW
T .

~ Center Freq: 6.185000000 GHz
‘AvgiHold:>10110

[3 8500000 GHz

Center 6.18500 GHz

#Res BW 390 kHz VBW 4 MHz

Total Power 25.5 dBm

Occupied Bandwidth

37.548 MHz
-9.530 kHz % of OBW Power
39.54 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

MsG STATUS.

01:02:23 PMJan 14,
Radio Std: None

Radio D TS

Span 80.00 MHz
Sweep 1ms

Figure 140. 6185.0MHz, 40MHz BW

= Keysight Spectrum Analyzer - Occupied BW.
X R

Center Freq 0000 GHz

~ Center Freq; 6.415000000 GHz
b Avg|Hold:>10/10
#Atten: 10 dB

Center 6.41500 GHz

#Res BW 200 kHz VBW 2 MHz

Occupied Bandwidth Total Power 19.6 dBm

17.859 MHz
12.685 kHz % of OBW Power
19.69 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

MsG STATUS:

11:03:31 AMJ
Radio Std: None

Radio D TS

Sweep 1.867 ms

Figure 141. 6415.0MHz, 20MHz BW

= Keysight Spectrum Analyzer - Occupied BW.

Center Freq 6.405000000 GHz

#IFGain:Low

Center Freq: 6.405000000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 10 dB

Ref 25.00 dBm

Center 6.40500 GHz

#Res BW 390 kHz VBW 4 MHz

Occupied Bandwidth Total Power 23.9 dBm

37.552 MHz
14.231 kHz % of OBW Power
39.52 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

MSG STATUS'

=S
01:03:24 PMJan 14,2021
Radio Std: None

Radio Device: BTS

Span 80.00 MHz
Sweep 1ms

Figure 142. 6405.0MHz, 40MHz BW

Amimon Ltd.
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4TX mode:

Test Report Ra221201.08

ISRAELTESTING LABORATORIES

= Keysight Spectrum Analyzer - Occupied BW

"~ Center Freq: 6935000000 GHz
Trig: Free Run Avg|Hold:>10/10

#FGainilow  #Atten: 10 dB

Center 5.93500 GHz

#Res BW 200 kHz VBW 2 MHz

Occupied Bandwidth Total Power 22.2 dBm

17.844 MHz
-18.977 kHz % of OBW Power
19.46 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

MsG STATUS.

11:17:45 AMJan 20, 2021
Radio Std: None

Radio Device: BTS

Sweep 1.2ms

Figure 143. 5935.0MHz, 20MHz BW

= Keysight Spectrum Analyzer - Occupied BW.

Freq: 5.945000000 GHz _
‘AvgiHold:>10110

Ref 19.00 dBm

R W L

Center 5.94500 GHz

#Res BW 390 kHz VBW 4 MHz

Occupied Bandwidth Total Power 20.1 dBm

37.574 MHz
-37.316 kHz % of OBW Power
39.71 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

MsG STATUS:

09:32:
Radio Std: None

Radio Device:

Span 80.00 MHz
Sweep 1ms

Figure 144. 5945.0MHz, 40MHz BW

= Keysight Spectrum Analyzer - Occupied BW.

‘ Center Freq: 6.175000000 GHz
| oo Trig: Free Run AvglHold:>10/10
#IFGain:Low #Atten: 10 dB

Ref 40.00 dBm

potenne

VBW 2 MHz

Occupied Bandwidth Total Power 21.1 dBm

17.889 MHz
-32.548 kHz % of OBW Power
19.58 MHz x dB

Transmit Freq Error 99.00 %

x dB Bandwidth -26.00 dB

Ms STATUS'

e
11:19:21 AM3an 20,2021
Radio Std: None

Radio Device: BTS

Span 40.00 MHz
Sweep 1.2ms

Figure 145. 6175.0MHz, 20MHz BW

Amimon Ltd.

FCC 15.247 DTS Conducted Ver 1 25.11.2018
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ISRAELTESTING LABORATORIES
~—

= Keysight Spectrum Analyzer - Occupied BW

Ref Value 23.00 dBm

Center 6.18500 GHz
HRes BW 390 kHz
Occupied Bandwidth
37.553 MHz
3.425 kHz
39.66 MHz

Transmit Freq Error
x dB Bandwidth

MsG

~ Center Freq: 6.185000000 GHz

09:33:57 AMJan 13,
Radio Std: None

Avg|Hold:>10/10

VBW 4 MHz

Total Power

% of OBW Power
x dB

Radio D TS

22.3 dBm

99.00 %
-26.00 dB

STATUS.

Figure 146. 6185.0MHz, 40MHz BW

= Keysight Spectrum Analyzer - Occupied BW.

Center 6.41500 GHz
#Res BW 200 kHz
Occupied Bandwidth
17.881 MHz
-22.113 kHz
19.65 MHz

Transmit Freq Error
x dB Bandwidth

MsG

11:24:43 AM)

B Center Freq: 6.415000000 GHz Radio Std: None
T

Avg|Hold:>10/10

#Atten: 10 dB

VBW 2 MHz

Total Power

% of OBW Power
x dB

Radio D TS

Sweep 1.2ms

18.0 dBm

99.00 %
-26.00 dB

STATUS:

Figure 147. 6415.0MHz, 20MHz BW

= Keysight Spectrum Analyzer - Occupied BW.

Center Freq 6.405000000 GHz

#IFGain:Low

Center 6.40500 GHz
H#Res BW 390 kHz
Occupied Bandwidth
37.525 MHz
47.137 kHz
39.65 MHz

Transmit Freq Error
x dB Bandwidth

MSG

Center Freq: 6.405000000 GHz
Avg|Hold:>10/10

Trig: Free Run
#Atten: 10 dB

VBW 4 MHz

Total Power

% of OBW Power
x dB

=3 ]
09:34:50 Al Jan 13, 2021
Radio Std: None

Radio Device: BTS

Span 80.00 MHz
Sweep 1ms

17.3 dBm

99.00 %
-26.00 dB

STATUS'

Figure 148. 6405.0MHz, 40MHz BW

Test Report Ra221201.08

FCC 15.247 DTS Conducted Ver 1 25.11.2018
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10.5 Test Equipment Used; 26dB Bandwidth
Instrument | Manufacturer Model Serial No. Last Next
Calibration Calibration
Date Due
EXA Signal Agilent March 1. 2019 March 31,
Analyzer Technologies N9010A | 9024000401 ' 2021
30dB BW- August 23, August 31,
Attenuator MCL S30W5 533 2020 2021
RF Cable | Huber Suner | Sucofelex | 28239/4PEA |  August23, August 31,
2020 2021

Test Report Ra221201.08

FCC 15.247 DTS Conducted Ver 1 25.11.2018

Figure 149 Test Equipment Used

Amimon Ltd.
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ISRAELTESTING LABORATORIES

Global Certifications You Can Trust

11. In-band Emission

1.1 Test Specification

Mask

FCC, Part 2, Sub part J, Section 2.1049

RSS-Gen, Issue 5, March 2019, Amendment 1, Section 4.7.2(b)

11.2 Test Procedure
(Temperature (22°C)/ Humidity

(56%RH))

The E.U.T. operation mode and test set-up are as described in Section 2 of this report.
The E.U.T. antenna terminal was connected to the Spectrum Analyzer through an
external attenuator and an appropriate coaxial cable (total loss= 31.0dB). Special
attention was taken to prevent Spectrum Analyzer RF input overload. Test procedure
was performed according to Section J in KDB 987594.

11.3 Test Limit

Fc - EBW

[—EBW

Fc + EBW

20d

/ 28 dB
XS-1}--- -1 -

4

/

A\

40 dB
= g
Hc
Fo- nglv-/z EFBcvv72 Fc+
1.5 X EBW - 1MHz + 1MHz 1.5 X EBW
1.4 Test Results
JUDGEMENT: Passed

See additional information in Figure 150 to Figure 161.

Test Report Ra221201.08

FCC 15.247 DTS Conducted Ver 1 25.11.2018

Amimon Ltd.
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ISRAELTESTING LABORATORIES

2TX mode:

Total Power

Start Freq

9.900 MHz
10.90 MHz
19.80 MHz
4.000 MHz
8.000 MHz
12.50 MHz

Center 5.93500 GHz

13.03dBm/

Stop Freq
10.90 MHz
19.80 MHz
29.70 MHz
8.000 MHz
12.50 MHz
15.00 MHz

20 MHz

Integ BW
200.0 kHz
200.0 kHz
200.0 kHz
1.000 MHz
1.000 MHz
1.000 MHz

Center Freq: 5.935000000 GHz
Avg: 98.45% of 100

Trig: Free Run
#Atten: 10 dB

Spectrum Peak Ref

Lower Peak

ALm(dB)

(1527)

(-13.23)
(-6.67)

Freq (Hz)
-1090M
-1856 M
-2970M

dBm

-42.07
4744
-50.65

12:05:47 PMJan 14, 2021
Radio Std: None

Radio Device: BTS

Span §9.40 MHz

-4.85dBm

Upper
ALIm(dB)

(1722)

Freq (Hz)

Figure 150. 5935.0MHz, 20MHz BW

Keysight Spectrum Analyzer - Spectrum Emission Mask

= !
01:14:00 PM Jan 14, 2021

Total Power

Start Freq

19.80 MHz
20.80 MHz
39.60 MHz
4.000 MHz
8.000 MHz
12.50 MHz

MSG

Center 5.94500 GHz

16.85dBm/

Stop Freq
20.80 MHz
39.60 MHz
59.40 MHz
8.000 MHz
12.50 MHz
15.00 MHz

Integ BW
200.0 kHz
200.0 kHz
390.0 kHz
1.000 MHz
1.000 MHz
1.000 MHz

40 MHz

Center Freq: 5.945000000 GHz
Avg: 93.90% of 100

Trig: Free Run
Low #Atten: 10 dB

Lower
ALim(dB) Freq (Hz)

2080 M

3461M

-59.40 M

Spectrum Peak Ref

Peak

dBm

4074
4451
4582

Radio Std: None

Radio Device: BTS

Span 118.8 MHz

-1.19.dBm

Upper
ALim(dB)
(-19.55)
(-15.34)
(-4.99)

Freq (Hz)

STATUS.

. 5945.0MHz, 40MHz BW

Total Power

Start Freq

9.900 MHz
10.90 MHz
19.80 MHz
4.000 MHz
8.000 MHz
12.50 MHz

MsG

Ref Offset 31 dB
0

Center 6.17500 GHz

13.27 dBm/

Stop Freq
10.90 MHz
19.80 MHz
29.70 MHz
8.000 MHz
12.50 MHz
15.00 MHz

Integ BW
200.0 kHz
200.0 kHz
200.0 kHz
1.000 MHz
1.000 MHz
1.000 MHz

20 MHz

176000000 GHz
Av

Lower
ALim(dB)
3918 (-15.43)

dBm Freq (Hz)
-10.87M
(1345)  -18.06M
50) -2955 M

442

Spectrum Peak Ref

Peak
dBm
-40.8
-471
-51.3:

12:06:49 PMJan 14, 2021
Radio Std: None
97.68% of 100

Span 59.40 MHz

-4.34 dBm

Upper
ALim(dB)

7 (-16.53)
7 5 1978 M §
8 2970M |8

Freq (Hz)

STATUS.

Figure 152. 6175.0MHz, 20MHz BW

Test Report Ra221201.08
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ISRAELTESTING LABORATORIES

. Keysight Spectrum Analyzer - Spectrum Emission Mask

01:16:48 PMJan 14, 2
Radio Std: None

Radio Device: BTS

Center 6.18500 GHz

Total Power 1424 dBm/

40 MHz

Spectrum Peak Ref

-4.15dBm

Start Freq

19.80 MHz
20.80 MHz
39.60 MHz
4.000 MHz
8.000 MHz
12.50 MHz

MsG

Stop Freq
20.80 MHz
39.60 MHz
59.40 MHz
8.000 MHz
12.50 MHz

00 MHz

Integ BW
200.0 kHz
200.0 kHz
390.0 kHz
1.000 MHz
1.000 MHz
1.000 MHz

Lower
dBm ALim(dB)
4028 (-16.14)
4472 (1442)
5329  (-9.68)

=)

Peak

Freq (Hz) dBm
-20.80 M -4375
352TM -49.48
-54.37

(19.60)
(17.36)

STATUS.

Upper
ALim(dB)  Freq (Hz)

3954M

Figure 153. 6185.0MHz, 40MHz BW

= Keysight Spectrum Analyzer - Spectrum Emission Mask

7]
Y Reference Value

IFGain:Low

Ref Offset 31 dB
Ref -7.00 dBm

— A
P

=

Center 6.41500 GHz

Total Power 10.37 dBm/

Integ BW dBm
200.0 kHz -42.97

Start Freq
9.900 MHz

Stop Freq
10.90 MHz

Center Freq: 6.415000000 GHz -
g Avg: 95.55% of 100

12:08:26 PMJan 14, 2

Radio Std: None

Radio Device: BTS

Spectrum Peak Ref

Lower

ALim(dB) Freq (Hz)
(-15.43) 1090M 4444

Upper
Bm  ALim(dB)

Freq (Hz)
(-16.90)
1951 M

Span 59.40 MHz

-7.55 dBm

10.90 MHz
19.80 MHz
4.000 MHz
8.000 MHz

19.80 MHz
29.70 MHz
8.000 MHz
12.50 MHz
15.00 MHz

200.0 kHz
200.0 kHz
1.000 MHz
1.000 MHz
1.000 MHz

-48.14
66

(12.99)
(-4.26)
)

-19.36 M -49.85
-2958 M -51.68

(-14.57)
(-461)

2931M g

12.50 MHz

MsG

STATUS:

Figure 154.

6415.0MHz, 20MHz BW

= Keysight Spectrum Analyzer - Spectrum Emission Mask

IFGain:Low

Ref Offset 33 dB

Center 6.40500 GHz

Center Freq: 6.405000000 GHz
(7 Trig: Free Run Avg: 96.85% of 100
#Atten: 0 dB

01:17:55 PM Jan 14, 2021

Radio Std: None

MMMW;‘

Radio Device: BTS

Span 118.8 MHz

Total Power

Start Freq

19.80 MHz
20.80 MHz
39.60 MHz
4.000 MHz
8.000 MHz
12.50 MHz

16.19dBm/

Stop Freq
20.80 MHz
39.60 MHz
59.40 MHz
8.000 MHz
12.50 MHz
15.00 MHz

Integ BW
200.0 kHz
200.0 kHz
390.0 kHz
1.000 MHz
1.000 MHz
1.000 MHz

40 MHz

Lower
dBm ALim(dB)

Spectrum Peak Ref

Freq (Hz)

-2.05dBm

ak

Upper
dBm  ALIm(dB) Freq (Hz)

-37.21
-40.99
-52.83

(1522)
(1369)
(1081)

-20.80 M -41.09
-33.13M -44.63
-5934M 5338

(19.04)
(-16.73)
(-11.40)

20.80 M &8
3455M i

Figure 155.

6405.0MHz, 40MHz BW
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ISRAELTESTING LABORATORIES
~—

4TX mode:

=@
] ALTGN AUT 12:13:30 PM3an 20,2021
Center Freq: 5.935000000 GHz Radio Std: None
G0 Trig: FreeRun Avg: 98.43% of 100
#Atten: 10 dB Radio Device: BTS

Center 5.93500 GHz Span 58.80 MHz

Total Power 10.08dBm/ 20 MHz Spectrum Peak Ref -7.46 dBm

Lower Peak Upper
Start Freq Stop Freq  IntegBW  dBm ALim(dB)  Freq (Hz) dBm  AlLim(dB) Freq (Hz)
9.800 MHz 10.80 MHz ~ 200.0 kHz -4313  (-15.98) -10.78 M 4471 (-17.25) 10.80 M |
10.80 MHz 1960 MHz  200.0 kHz -4725 (-11.89) -19.48 M -49.03 (-1362)
19.60 MHz 2940MHz  200.0 kHz -52.32 (-4.85) -29.40M -52.40
4.000 MHz 8.000 MHz  1.000 MHz %
8.000 MHz 1250 MHz ~ 1.000 MHz
12.50 MHz 15.00 MHz ~ 1.000 MHz

Figure 156. 5935.0MHz, 20MHz BW

Keysight Spectrum Analyzer - Spectrum Emission Mask o[- @
X 10:13:19 AMJan 13,2021

Ci er Freq 5.945000000 GHz Center Freq: 5.945000000 GHz Radio Std: None
Trig: Free Run Avg: 97.98% of 100

#Atten: 0 dB. Radio Device: BTS

Ref Offset 31 dB
1]

Center 5.94500 GHz Span 102.8 MHz

Total Power 11.32dBm/ 40 MHz Spectrum Peak Ref -6.34 dBm

Lower Peak Upper
Start Freq Stop Freq  Integ BW  dBm ALim(dB)  Freq (Hz) dBm  ALim(dB) Freq (Hz)
19.80 MHz 2080 MHz  390.0 kHz 4147 (- - -4540 (-19.06) 2080 M |
20.80 MHz 39.60MHz  390.0 kHz -4693 (- ) - (-17.71) 3847TM 8
39.60 MHz 51.40MHz  390.0 kHz -5470 - -5 (-10.01) 51.19M g
4.000 MHz 8.000 MHz  1.000 MHz - -
8.000 MHz 1250 MHz ~ 1.000 MHz
12.50 MHz 1500 MHz  1.000 MHz

MSG STATUS.

Figure 157. 5945.0MHz, 40MHz BW

‘. Keysight Spectrum Analyzer - Spectrum Emission Mask

NSEIN ALTGN AUTO 12:15:26 PMJan 20, 2021
Mech Atten 0 dB Center Freq: 6175000000 GHz Radio Std: None
(o) T Free Run Avg: 97.00% of 100

Ref Offset 31 dB
Ref -11.0

j%ﬁ'[w :

"

ICenter 6.17500 GHz Span 58.80 MHz

Total Power 442dBm/ 20 MHz Spectrum Peak Ref -13.41 dBm

Lower Peak Upper
Start Freq Stop Freq  Integ BW  dBm ALim(dB) Freq (Hz) dBm  ALim(dB) Freq (Hz)
9.800 MHz 10.80 MHz ~ 200.0 kHz 6 (-17.14) -10.80 M -5199 (-18.89) 1078 M &
10.80 MHz 1960 MHz ~ 200.0 kHz 5 (-14695) -1892M -5748 (-16.07) 1960M 8
19.60 MHz 29.40MHz  200.0 kHz -61.51 (-8.09) -2940M -62.27 (-8.89) 2937M |8

4.000 MHz 8.000MHz  1.000 MHz (]
8.000 MHz 1250 MHz ~ 1.000 MHz

12.50 MHz 15.00 MHz ~ 1.000 MHz

MsG STATUS.

Figure 158. 6175.0MHz, 20MHz BW

Test Report Ra221201.08 Amimon Ltd. Page 77 of 90
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ISRAELTESTING LABORATORIES

4

. Keysight Spectrum Analyzer - Spectrum Emission Mask

10:11:52 AMJan 13, 2
Radio Std: None

Radio Device: BTS

Center 6.18500 GHz

Total Power 1067dBm/ 40 MHz Spectrum Peak Ref -7.85dBm

Lower Peak Upper
Start Freq Stop Freq  Integ BW ALim(dB)  Freq (Hz) dBm  ALim(dB) Freq (Hz)
19.80 MHz 2080 MHz  390.0 kHz [SEXD) -20.80 M -4617  (-18.32)
20.80 MHz 39.60MHz  390.0 kHz (-12.36) -3801M -4990 (-16.06) 3487TM 8
39.60 MHz 51.40MHz  390.0 kHz (-7.50) -51.09M -56.07 (-8.21) 51.40M |8
4000MHz ~ 8.000MHz  1.000 MHz - =) ()
8.000 MHz 1250 MHz ~ 1.000 MHz - )
12.50 MHz 00MHz  1.000 MHz

STATUS.

Figure 159. 6185.0MHz, 40MHz BW

= Keysight Spectrum Analyzer - Spectrum Emission Mask

MsG

NT ALIGN AUTO 12:08:26 PMJan 14, 2
Center Freq: 6.415000000 GHz Radio Std: None
g Avg: 95.55% of 100

7]
Y Reference Value

IFGain:Low Radio Device: BTS

Ref Offset 31 dB
Ref -7.00 dBm

— A
P

=

Center 6.41500 GHz

Span 59.40 MHz

Total Power 10.37 dBm/ Spectrum Peak Ref -7.55 dBm

Lower Upper
Start Freq Stop Freq Integ BW dBm ALim(dB) Freq (Hz) Bm ALim(dB) Freq(Hz)
9.900 MHz 1090 MHz ~ 200.0 kHz -4297  (-15.43) -10.90 M -4444  (-16.90)
10.90 MHz 1980 MHz  200.0 kHz -4814  (-1299) -19.36 M -4985 (-14.57) 1951M |8
19.80 MHz 2970 MHz  200.0 kHz 66 (-4.26) -2958 M -51.68 (-461) 2931M 8
4.000 MHz 8000 MHz  1.000 MHz ) —
8.000 MHz 1250 MHz ~ 1.000 MHz -
12.50 MHz 15.00 MHz ~ 1.000 MHz

STATUS:

Figure 160. 6415.0MHz, 20MHz BW

= Keysight Spectrum Analyzer - Spectrum Emission Mask

MsG

N AUTO 10:09:33 AMJan 13, 2021
Center Freq: 6.405000000 GHz Radio Std: None
Trig: Free Run Avg: 94.49% of 100

Low #Atten: 0 dB Radio Device: BTS

Ref Offset 31 dB

Center 6.40500 GHz Span 102.8 MHz

Total Power 10.81dBm/ 40 MHz Spectrum Peak Ref -7.28 dBm

Peak

Upper
dBm  ALIm(dB) Freq (Hz)

Lower
Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)
1980MHz  2080MHz  3900kHz 4225 (-1498) -2080M 4663 (-19.36)
2080MHz ~ 3960MHz  300.0kHz  -47.53 (1304)  -37.75M 5042 (A725)  3467M ]
3960MHz  5140MHz  300.0kHz 5507  (816)  -51.04M  -57.14 51.40M g
4000MHz  8.000MHz  1.000 MHz z 5
8000MHz  1250MHz  1.000 MHz
1250MHz 1500 MHz  1.000 MHz

Figure 161. 6405.0MHz, 40MHz BW
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11.5 Test Equipment Used; In-band Emission Mask
Instrument | Manufacturer Model Serial No. Last Next
Calibration Calibration
Date Due
EXA Signal Agilent March 1. 2019 March 31,
Analyzer Technologies N9010A | 9024000401 ' 2021
30dB BW- August 23, August 31,
Attenuator MCL S30W5 533 2020 2021
RF Cable | Huber Suner | Sucofelex | 28239/4PEA |  August23, August 31,
2020 2021
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12. Contention Based Protocol

121 Test Specification

KDB 987594 D02 U-NII 6GHz EMC Measurement vO1
RSS 248 Issue 1 November 19, 2021, Section 4.8

12.2 Test Procedure

(Temperature (22°C)/ Humidity (56%RH))
Test procedure was performed according to Section I in KDB 987594.
1. The EUT was configured to transmit with a constant duty cycle at the power level,
frequency, BW listed in the result table.
2. An AWGN signal of 10 MHz-wide was generated and the AWGN power injected
was calibrated to -60dBm at the EUT RF connector assuming 0dBi antenna gain

3. The setup shown below per KDB 851776 was connected to the setup.

4. The EUT was set to 20MHz BW and was set to transmit at 5935MHz, as shown in
figure 105.

5. The AWGN signal was set to the center frequencies 5930MHz (according to table 1
of KDB987594 D02) at AWGN signal power of -85dBm (which is 25 dB below the -
62 dBm threshold when assuming 0dBi antenna gain).

6. The AWGN signal source was turned ON.

7. The AWGN signal was increased until the EUT stopped transmitting. The level of
the AWGN signal is listed in the results table.

8. The procedure was repeated 10 times to verify the EUT can detect an AWGN signal
at the same level.

9. The process was repeated for 40MHz BW performance: at the AWGN signal center
frequencies of 5930MHz and 5960MHz for a 40MHz wide EUT signal transmitting
at 5945MHz (according to table 1 of KDB987594 D02).

10. The procedure was repeated 10 times to verify the EUT can detect an AWGN signal
at the same level.

12.3 Test Procedure Modification

Contention based protocol setup was done in link mode, which was approved by the
FCC in KDB851776. The setup is shown in the following scheme.

AMN41012 - UNIIS - Contention Based Protocol Setup

Spectrum Analyzer

Signal generator

cpl

out

..'___.' -
AMN41012 [ splitter \—- 30dB Atten ]—‘ coupler ———  15dB Atten I-— splitter ——1 AMN42012

Optional 4 ports
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12.4 Test Limit
Unlicensed low-power indoor devices must detect co-channel radio frequency power
that is at least -62 dBm or lower. The -62 dBm (or lower) threshold is referenced to a
0 dBi antenna gain.
12.5 Test Results
EUT BWgzur | Incumbent | BWi,. | AWGN | Ant | Adjusted | Detection | Number | verdict
frequency frequenc Power | gain | AWGN | Limit success/
q y Power Number
of trials
Fa[MHz] | [MHz] | Fo[MHz] | [MHz] | [dBm] | [dBi] | [dBm] [dBm)] p/f
5935 20 5930 10 -68.5 2 -70.5 -62 10/10 pass
5945 40 5930 10 -67.5 2 -69.5 -62 10/10 pass
5945 40 5960 10 -67.5 2 -69.5 -62 10/10 pass

BW?gur: Transmission bandwidth of EUT signal

BWinc: Transmission bandwidth of the simulated incumbent signal (10 MHz wide AWGN signal)
Fcl: Center frequency of EUT transmission

Fc2: Center frequency of simulated incumbent signal

AWGN Power:
- AWGN power turned ON at -85dBm = no impact on transmission, starting from -85dBm,
which is 25dB below the -62dBm defined threshold assuming 0dBi antenna gain
- Minimal = this condition is not supported due to technical design
- AWGN power listed in the table = detection of incumbent signal and transmitter evacuated
of the center frequency

JUDGEMENT:
Criteria for Pass: evacuation of channel when interferer was detected

Pass

The channel was vacated at every trial.

See additional information in Figure 164 to Figure 169.
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[ Keysight Spectrum Analyzer - Channel Power ==

Xi RF 50 AC SENSE:IN' ALIGN AUT 01:49:40 AM Mar 02, 2021

Center Freq 5.900000000 GHz Center Freq: 5.900000000 GHz Radio Std: None
Trig: Free Run

PREAMP #IFGain:Low #Atten: 0 dB Radio Device: BTS

Ref -61.00 dBm

A e e e e o

Center 5.900000 GHz Span 15.00 MHZ|
Res BW 150 kHz VBW 1.5 MHz #Sweep 100 ms|

Channel Power Power Spectral Density

-64.54 dBm /10 MHz -134.5 dBm /Hz

Figure 163. AWGN Signal

[ Keysight Spectrum Analyzer - Swept SA =

Center Freq 5.935000000 GHz o Avg Type: Log-Pwr
PNO: Wide G0  Trig: Video
PREAMP IFGain:Low #Atten: 0 dB

Ref -45.00 dBm

Center 5.935000000 GHz P
Res BW 180 kHz VBW 180 kHz Sweep 40.00 ms (1001 pts)

usc STATUS €3 RF Alignment Failure

Figure 164. E.U.T transmission 5935.0MHz (20MHz BW)
incumbent signal 5930.0MHz OFF

[ Keysight Spectrum Analyzer - Swept SA

SEINT ALIGN AUTO
Avg Type: Log-Pwr

Center Freq 5.935000000 GHz )
PNO: Wide GO T

PREAMP IFGain:Low #Atten: 0 dB

Ref -45.00 dBm

Center 5.935000000 GHz Span 0 Hz
Res BW 180 kHz VBW 180 kHz Sweep 40.00 ms (1001 pts)

STATUS €3 RF Alignment Failure

Figure 165. E.U.T cease transmission 5935.0MHz
(20MHz BW) incumbent signal 5930.0MHz ON
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S R smn SA

Center Freq 5. 945000000 GHz . Avg Type: Log-Pwr
PNO: Wide GO  Trig: Video
PREAMP IFGain:Low #Atten: 0 dB

Ref 45.00 dBm

Center 5.945000000 GHz Span 0 Hz
Res BW 180 kHz VBW 180 kHz Sweep 40.00 ms (1001 pts)

usa STATUS € RF Alignment Failure

Figure 166. E.U.T transmission 5945.0MHz (40MHz BW)
incumbent signal 5930.0MHz OFF

5 KeaightSpectm Analyzer - Sept SA

NSE:]

Center Freq 5. 945000000 GHz - Ava Type: Log-Pwr
PNO:Wide GO Trig: Video
PREAMP IFGain:Low #Atten: 0 dB

Ref -45.00 dBm

Center 5.945000000 GHz n 0 Hz
Res BW 180 kHz VBW 180 kHz Sweep 40.00 ms (1001 pts)

uss ' i File <TX 40M 41012 5945(AWGN 5930M).png> saved sTATUS €3 RF Alignment Failure

Figure 167. E.U.T cease transmission 5945.0MHz
(40MHz BW) incumbent S|gnal 5930.0MHz ON

= Keysight Spedrum A..avm Swept SA

Center Freq 5 94500000(] GHz Avq Type: Log-Pwr
PNO: Wide G0  Trig: Video
PREAMP IFGain:Low #Atten: 0 dB

Mkr1 1.250 ms
Ref -45.00 dBm -74.86 dBm

Center 5.945000000 GHz P
Res BW 180 kHz VBW 180 kHz Sweep 40.00 ms (1001 pts)

STATUS €3 RF Alignment Failure

Figure 168. E.U.T transmission 5945.0MHz (40MHz BW)
incumbent signal 5960.0MHz OFF
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[ Keysight Spectrum Analyzer - Swey

0 R [500
Center Freq 5.94500!
PREAMP

i

Cer{ter 5.945000000 G
Res BW 180 kHz

ot SA

00 GHz

iv Ref -45.00 dBm

Hz

IGN AUTO
Avg Type: Log-Pwr

VBW 180 kHz

MsG i File <TX 40M 41012 5945(AWGN 5930M).png> saved

STATUS €3 RF Alignment Failure

Mkr1 1.250 ms
-125.21 dBm

Span 0 Hz
Sweep 40.00 ms (1001 pts)

Figure 169. E.U.T cease transmission 5945.0MHz
(40MHz BW) incumbent signal 5960.0MHz ON

12.6 Test Equipment Used; Contention Based Protocol
Instrument | Manufacturer | Model Serial No. Last Next
Calibration Calibration
Date Due
EXA Signal Agilent March 1. 2019 March 31,
Analyzer Technologies N9010A ) 9024000401 ’ 2021
MXG
Vector Agilent October 10 October 10
gilen ctober 10, ctober 10,
Signal Technologies N31824 ) MY47070174 2020 2023
Generator
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13. Antenna Gain/Information

13.1 Test Specification

FCC, Part 15, Subpart B. section 212 (a)(iv)

13.2 Test Limit

The modular transmitter must comply with the antenna and transmission system
requirements of §§15.203, 15.204(b) and 15.204(c). The antenna must either be
permanently attached or employ a “unique” antenna coupler (at all connections between
the module and the antenna, including the cable).

13.3 Test Results
Judgment: Passed

The table below describes the antennae used for testing the device:

Antenna Model Type Antenna Gain | Impedance
AMN ANT 1010 Dipole 2dBi 50Q
AMN ASM 1011 Mushroom 2dBi 50Q
2dBi antenna with RP-SMA connector type
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14. Appendix A - Correction Factors

14.1 For ITL #1911 OATS RF Cable

Frequency | Cable Loss Frequency | Cable Loss
(MHz) (dB) (MHz) (dB)
1.0 0.5 450.00 5.83
10.00 1.0 500.00 6.33
20.00 1.34 550.00 6.67
30.00 1.5 600.00 6.83
50.00 1.83 650.00 717
100.00 2.67 700.00 7.66
150.00 3.17 750.00 7.83
200.00 3.83 800.00 8.16
250.00 417 850.00 8.5
300.00 4.5 900.00 8.83
350.00 5.17 950.00 8.84
400.00 55 1000.00 9.0
14.2 For ITL #1840 Anechoic Chamber RF Cable
Frequency | Cable Loss Frequency | Cable Loss
(MHz) (dB) (MHz) (dB)
1000.0 -1.4 10000.0 -6.0
1500.0 -1.7 10500.0 -6.2
2000.0 -2.0 11000.0 -6.2
2500.0 -2.3 11500.0 -6.0
3000.0 -2.6 12000.0 -6.0
3500.0 -2.8 12500.0 -6.1
4000.0 -3.1 13000.0 -6.3
4500.0 -3.3 13500.0 -6.5
5000.0 -3.6 14000.0 -6.7
5500.0 -3.7 14500.0 -7.0
6000.0 -4.0 15000.0 -7.3
6500.0 -4.4 15500.0 -7.5
7000.0 -4.7 16000.0 -7.6
7500.0 -4.8 16500.0 -8.0
8000.0 -5.0 17000.0 -8.0
8500.0 -5.1 17500.0 -8.1
9000.0 -5.6 18000.0 -8.2
9500.0 -5.8
Test Report Ra221201.08 Amimon Ltd.
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14.3 For ITL # 1075 Active Loop Antenna

Frequency MAF
(MHz) (dBs/m) | AF (dB/m)
0.01 -33.1 18.4
0.02 -37.2 14.3
0.03 -38.2 13.3
0.05 -39.8 11.7
0.1 -40.1 11.4
0.2 -40.3 11.2
0.3 -40.3 11.2
0.5 -40.3 11.2
0.7 -40.3 11.2
1 -40.1 11.4
2 -40.0 11.5
3 -40.0 11.5
4 -40.1 11.4
5 -40.2 11.3
6 -40.4 11.1
7 -40.4 11.1
8 -40.4 11.1
9 -40.5 11.0
10 -40.5 11.0
20 -41.5 10.0
30 -43.5 8.0
14.4 For ITL #1356 Biconical Antenna
Frequency
(MHz) AF (dB/m)
30 13.00
35 10.89
40 10.59
45 10.63
50 10.12
60 9.26
70 7.74
80 6.63
90 8.23
100 11.12
120 13.16
140 13.07
160 14.80
180 16.95
200 17.17
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14.5 For ITL # 1349 Log Periodic Antenna

Frequency

(MHz) AF (dB/m)
200 11.58
250 12.04
300 14.76
400 15.55
500 17.85
600 18.66
700 20.87
800 21.15
900 22.32
1000 24.22

14.6 For ITL # 1352 1-18 Horn Antenna

F“:gtl'_lez’)‘cy AF (dB/m) F":gtl'_lezr)'cy AF (dB/m)
0.75 25 9.5 38
1.0 23.5 10.0 38.5
1.5 26.0 10.5 38.5
2.0 29.0 11.0 38.5
2.5 27.5 11.5 38.5
3.0 30.0 12.0 38.0
3.5 31.5 12.5 38.5
4.0 32.5 13.0 40.0
4.5 32.5 13.5 41.0
5.0 33.0 14.0 40.0
5.5 35.0 14.5 39.0
6.0 36.5 15.0 38.0
6.5 36.5 15.5 37.5
7.0 37.5 16.0 37.5
7.5 37.5 16.5 39.0
8.0 37.5 17.0 40.0
8.5 38.0 17.5 42.0
9.0 37.5 18.0 42.5
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14.7 For ITL # 1353 18-26.5 GHz Horn Antenna

Frequency | Measured antenna
(MHz) factor dB/m
18000 324
18500 32.0
19000 32.3
19500 324
20000 32.3
20500 32.8
21000 32.8
21500 32.7
22000 33.1
22500 33.0
23000 33.1
23500 33.8
24000 33.5
24500 33.5
25000 33.8
25500 33.9
26000 34.2
26500 34.7

The antenna factor shall be added to the receiver reading in dBuV to obtain field strength in dBy V/m.
14.8 For ITL #1777 26.5-40 GHz Horn Antenna

42.0

415
41.0

40.0

39.5

39.0
38.5
38.0

Antenna Factor (dB/m)

26.0 28.0 30.0 320 340 360 38.0 400
Frequency (GHz)
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14.9 For Horn Antenna Model: SWH-28

CALIBRATION DATA
3 m distance
Frequency MHZ Measured antenna factor dB/m

18000 N 324 .
18500 . : : 32.0 : :
190C0 32.3

19500 _ 324

20000 32.3

20500 : ) . . 328

21000 32.8

21500 32.7

22000 33.1

22500 33.0

23000 : $33.1

23500 ' 338

24000 ' 33.5

24500 33.5

25000 33.8

25500 _ 3.8

26000 34.2

26500 : . %47

‘ " The antenna factor shall be added to receiver reading in dBuV to obtain fieid strength in dBuVim,

End of Test Report

Test Report Ra221201.08 Amimon Ltd. Page 90 of 90

FCC 15.247 DTS Conducted Ver 1 25.11.2018



